General

Common Present on Admission Diagnosis

] Acidosis	Details
] Acute Post-Hemorrhagic Anemia	Details
] Acute Renal Failure	Details
Acute Respiratory Failure	Details
Acute Thromboembolism of Deep Veins of Lower Extremities	Details
] Anemia	Details
] Bacteremia	Details
] Bipolar disorder, unspecified	Details
] Cardiac Arrest	Details
] Cardiac Dysrhythmia	Details
] Cardiogenic Shock	Details
] Decubitus Ulcer	Details
Dementia in Conditions Classified Elsewhere	Details
Disorder of Liver	Details
Electrolyte and Fluid Disorder	Details
1 Intestinal Infection due to Clostridium Difficile	Details
Methicillin Resistant Staphylococcus Aureus Infection	Details
1 Obstructive Chronic Bronchitis with Exacerbation	Details
Other Alteration of Consciousness	Details
Other and Unspecified Coagulation Defects	Details
] Other Pulmonary Embolism and Infarction	Details
Phlebitis and Thrombophlebitis	Details
Protein-calorie Malnutrition	Details
 Psychosis, unspecified psychosis type 	Details
Schizophrenia Disorder	Details
] Sepsis	Details
Septic Shock	Details
Septicemia	Details
 Type II or Unspecified Type Diabetes Mellitus with Mention of Complication, Not Stated as Uncontrolled 	Details
] Urinary Tract Infection, Site Not Specified	Details
Admission or Observation (Single Response)	
() Admit to Inpatient	Diagnosis: Admitting Physician: Level of Care: Patient Condition: Bed request comments: Certification: I certify that based on my best clinical judgmen and the patient's condition as documented in the HP and progress notes, I expect that the patient will need hospital services for two or more midnights.
() Outpatient observation services under general supervision	Diagnosis: Admitting Physician: Patient Condition: Bed request comments:
() Outpatient in a bed - extended recovery	Diagnosis: Admitting Physician: Bed request comments:
Admission or Observation (Single Response)	

Admission or Observation (Single Response) Patient has active status order on file

() Admit to Inpatient	Diagnosis: Admitting Physician: Level of Care: Patient Condition: Bed request comments: Certification: I certify that based on my best clinical judgment and the patient's condition as documented in the HP and progress notes, I expect that the patient will need hospital services for two or more midnights.
() Outpatient observation services under general supervision	Diagnosis: Admitting Physician: Patient Condition: Bed request comments:
() Outpatient in a bed - extended recovery	Diagnosis: Admitting Physician: Bed request comments:
Admission (Single Response) Patient has active status order on file.	
() Admit to inpatient	Diagnosis: Admitting Physician: Level of Care: Patient Condition: Bed request comments: Certification: I certify that based on my best clinical judgment and the patient's condition as documented in the HP and progress notes, I expect that the patient will need hospital services for two or more midnights.
Code Status	
[] Full code	Code Status decision reached by:
[] DNR (Do Not Resuscitate)	Does patient have decision-making capacity?
[] Consult to Palliative Care Service	Priority: Reason for Consult? Order? Name of referring provider: Enter call back number:
[] Consult to Social Work	Reason for Consult:
[] Modified Code	Does patient have decision-making capacity?
[] Treatment Restrictions	Modified Code restrictions: Treatment Restriction decision reached by: Specify Treatment Restrictions:
Isolation	
[] Airborne isolation status	Details
[] Contact isolation status	Details
Droplet isolation status	Details
[] Enteric isolation status	Details
Precautions	
[] Aspiration precautions	Details
[] Fall precautions	Increased observation level needed:
[] Latex precautions	Details
[] Seizure precautions	Increased observation level needed:
Nursing	
Vital Signs (Single Response)	

() Pulse oximetry	Routine, Every 8 hours Current FIO2 or Room Air: Room Air
Activity	
[X] Activity (specify)	Routine, Until discontinued, Starting S Specify: Activity as tolerated
Nursing Assessments	
[X] Weigh patient	Routine, User Schedule Tuesday and Thursday. Do not awaken patient from 12AM to 8AM. Place sign on door.
[X] Intake and Output	Routine, Every 8 hours
CF Related Diabetes Monitoring Note: Diabetes and Hyperglycemia Management	Order Set available
[] POC glucose	4 times daily before meals and at bedtime
[] Patient self management of diabetes	Routine, Until discontinued, Starting S -Patient may check and record their own glucose levels. Provide patient with medication log sheet.
	-Patient may calculate carbohydrate intake and self-administer insulin accordingly. All insulin must be kept in medication room and brought to patient by RN.
Diet (Single Response)	
() Diet (specify)	Diet effective now, Starting S Diet(s): Advance Diet as Tolerated? Liquid Consistency: Fluid Restriction:
	Foods to Avoid:
() Diet - Heart healthy	Diet effective now, Starting S Diet(s): Heart Healthy Advance Diet as Tolerated? Liquid Consistency: Fluid Restriction: Foods to Avoid:
(X) Diet -	Diet effective now, Starting S Diet(s): High Calorie, High Protein Advance Diet as Tolerated? Liquid Consistency: Fluid Restriction: Foods to Avoid: High calorie/high fat Cystic Fibrosis diet with snacks. Patient may have double portions.
Tube Feeding	
[] Tube feeding	Diet effective now, Starting S Tube Feeding Formula: Tube Feeding Schedule: Tube Feeding Schedule: Dietitian to manage Tube Feed?

IV Fluids

PICC / Portacath Care	
[] PICC insertion request	Routine, Once Unit call back number: Reason for PICC insertion: Transport Method: If unable to insert at bedside send to Interventional Radiology for placement.
[] Change dressing	Routine, User Schedule Change dressing Tuesday and Friday (portacath or PICC line)
[] IV site care-portacath	Routine, Per unit protocol If portacath present, change needle every 7 days.

Peripheral IV Access

] Insert peripheral IV	Routine, Once
] sodium chloride 0.9 % flush	10 mL, intravenous, every 12 hours scheduled
<pre>sodium chloride 0.9 % flush</pre>	10 mL, intravenous, PRN, line care

IV Fluids - Bolus (Single Response)

() sodium chloride 0.9 % bolus	1,000 mL, intravenous, at 999 mL/hr, once, For 1 Doses
() lactated ringers bolus	1,000 mL, intravenous, at 999 mL/hr, once, For 1 Doses

Medications

Bronchodilators (Single Response)

() albuterol nebulizer solution Scheduled AND PRN	"And" Linked Panel
[] albuterol (PROVENTIL) nebulizer solution	2.5 mg, nebulization, Respiratory Therapy - 2 times daily Aerosol Delivery Device:
[] albuterol (PROVENTIL) nebulizer solution	2.5 mg, nebulization, every 4 hours PRN, shortness of breath Aerosol Delivery Device:
() albuterol inhaler Scheduled AND PRN	"And" Linked Panel
[] albuterol (PROVENTIL HFA; VENTOLIN HFA) inhaler	4 puff, inhalation, Respiratory Therapy - 2 times daily
[] albuterol (PROVENTIL HFA;VENTOLIN HFA) inhaler	4 puff, inhalation, every 4 hours PRN, shortness of breath
Mucolytics: Saline then Dornase Alpha-AC	
[] Hypertonic Saline (Single Response)	
() sodium chloride 3 % nebulizer solution	4 mL, nebulization, Respiratory Therapy - 2 times daily Follow treatments with airway clearance technique two times daily.
() sodium chloride 7 % nebulizer solution	4 mL, nebulization, Respiratory Therapy - 2 times daily Follow treatments with airway clearance technique two times daily.
[] dornase alpha (PULMOZYME) nebulizer solution	2.5 mg, inhalation, Respiratory Therapy - 2 times daily Follow treatments with airway clearance technique two times daily.
Inhaled Antibiotics (Single Response)	
() tobramycin (BETHKIS) nebulizer solution	300 mg, nebulization, Respiratory Therapy - 2 times daily
() colisthimethate (COLISTIN) inhalation solution	150 mg, nebulization, 2 times daily
	Administer over 2 to 4 hours.
	RESTRICTED to Infectious Diseases (ID) and Pulmonology
	specialists. Are you an ID or Pulmonology specialist or
	ordering on behalf of one?
	Reason for Therapy:
Inhaled Corticosteroids (Single Response)	
() budesonide (PULMICORT) nebulizer solution	0.25 mg, nebulization, Respiratory Therapy - 2 times daily Patient is allowed to self-administer respiratory treatments
Printed on 4/18/2019 at 2:06 PM from SUP	Page 4 of 24

) fluticasone-salmeterol (ADVAIR) 250-50 mcg/dose diskus inhaler	1 puff, inhalation, Respiratory Therapy - every 12 hours Rinse mouth after each inhalation. Patient is allowed to self-administerrespiratory treatments
fluticasone-salmeterol (ADVAIR) 500-50 mcg/dose diskus inhaler	1 puff, inhalation, Respiratory Therapy - every 12 hours Rinse mouth after each inhalation. Patient is allowed to self-administerrespiratory treatments
ancreatic Enzymes	
pancrelipase (CREON DR 12) per capsule	oral, 3 times daily with meals
pancrelipase (CREON DR 12) per capsule	oral, PRN, snacks
] pancrelipase (CREON DR 24) per capsule	oral, 3 times daily with meals
] pancrelipase (CREON DR 24) per capsule	oral, PRN, snacks
] pancrelipase (PANCREAZE 10500 DR) per capsule	oral, 3 times daily with meals
] pancrelipase (PANCREAZE 10500 DR) per capsule	oral, PRN, snacks
] pancrelipase (PANCREAZE 16800 DR) per capsule	oral, 3 times daily with meals
] pancrelipase (PANCREAZE 16800 DR) per capsule	oral, PRN, snacks
] pancrelipase (PANCREAZE 21000 DR) per capsule	oral, 3 times daily with meals
] pancrelipase (PANCREAZE 21000 DR) per capsule	oral, PRN, snacks
] pancrelipase (ZENPEP DR 10) per capsule	oral, 3 times daily with meals
] pancrelipase (ZENPEP DR 10) per capsule	oral, PRN, snacks
] pancrelipase (ZENPEP DR 15) per capsule	oral, 3 times daily with meals
] pancrelipase (ZENPEP DR 15) per capsule	oral, PRN, snacks
pancrelipase (ZENPEP DR 20) per capsule	oral, 3 times daily with meals
] pancrelipase (ZENPEP DR 20) per capsule	oral, PRN, snacks
nsulin	
] insulin glargine (LANTUS) injection	subcutaneous, every evening Basal insulin
	Dasal Ilisuilli
Proton Pump Inhibitors	
-	
VI nemtennessie (DDOTONIIV) EQ tehlet	
X] pantoprazole (PROTONIX) EC tablet	40 mg, oral, daily at 0600 Indication(s) for Proton Pump Inhibitor (PPI) Therapy:
X] pantoprazole (PROTONIX) EC tablet	40 mg, oral, daily at 0600 Indication(s) for Proton Pump Inhibitor (PPI) Therapy:
/itamins	Indication(s) for Proton Pump Inhibitor (PPI) Therapy:
	Indication(s) for Proton Pump Inhibitor (PPI) Therapy:
/itamins Pharmacy will send SourceCF or AQUADEKs softgels de	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability.
/itamins Pharmacy will send SourceCF or AQUADEKs softgels de	Indication(s) for Proton Pump Inhibitor (PPI) Therapy:
 /itamins Pharmacy will send SourceCF or AQUADEKs softgels de multivitamin-FA-zinc ascorbate (SOURCE CF) 200-15 mcg-mg oral capsule 	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability.
 /itamins Pharmacy will send SourceCF or AQUADEKs softgels de multivitamin-FA-zinc ascorbate (SOURCE CF) 200-15 mcg-mg oral capsule Sinus System Management 	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability. 1 tablet, oral, 2 times daily
 /itamins Pharmacy will send SourceCF or AQUADEKs softgels de multivitamin-FA-zinc ascorbate (SOURCE CF) 200-15 mcg-mg oral capsule Sinus System Management fluticasone (FLONASE) 50 mcg/actuation nasal spray 	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability. 1 tablet, oral, 2 times daily 2 spray, Each Nare, daily
 /itamins Pharmacy will send SourceCF or AQUADEKs softgels de multivitamin-FA-zinc ascorbate (SOURCE CF) 200-15 mcg-mg oral capsule Sinus System Management fluticasone (FLONASE) 50 mcg/actuation nasal spray sodium bicarb-sodium chloride (NEIL MED RELIEF	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability. 1 tablet, oral, 2 times daily
 itamins Pharmacy will send SourceCF or AQUADEKs softgels de multivitamin-FA-zinc ascorbate (SOURCE CF) 200-15 mcg-mg oral capsule Sinus System Management fluticasone (FLONASE) 50 mcg/actuation nasal spray sodium bicarb-sodium chloride (NEIL MED RELIEF RINSE KIT) nasal rinse 	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability. 1 tablet, oral, 2 times daily 2 spray, Each Nare, daily
 /itamins Pharmacy will send SourceCF or AQUADEKs softgels de multivitamin-FA-zinc ascorbate (SOURCE CF) 200-15 mcg-mg oral capsule Sinus System Management I fluticasone (FLONASE) 50 mcg/actuation nasal spray sodium bicarb-sodium chloride (NEIL MED RELIEF RINSE KIT) nasal rinse 	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability. 1 tablet, oral, 2 times daily 2 spray, Each Nare, daily nasal, 2 times daily
 /itamins Pharmacy will send SourceCF or AQUADEKs softgels de multivitamin-FA-zinc ascorbate (SOURCE CF) 200-15 mcg-mg oral capsule Sinus System Management fluticasone (FLONASE) 50 mcg/actuation nasal spray sodium bicarb-sodium chloride (NEIL MED RELIEF RINSE KIT) nasal rinse 	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability. 1 tablet, oral, 2 times daily 2 spray, Each Nare, daily nasal, 2 times daily 17 g, oral, PRN, constipation
 /itamins Pharmacy will send SourceCF or AQUADEKs softgels de multivitamin-FA-zinc ascorbate (SOURCE CF) 200-15 mcg-mg oral capsule Sinus System Management I fluticasone (FLONASE) 50 mcg/actuation nasal spray sodium bicarb-sodium chloride (NEIL MED RELIEF RINSE KIT) nasal rinse 	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability. 1 tablet, oral, 2 times daily 2 spray, Each Nare, daily nasal, 2 times daily
 /itamins Pharmacy will send SourceCF or AQUADEKs softgels de multivitamin-FA-zinc ascorbate (SOURCE CF) 200-15 mcg-mg oral capsule Sinus System Management I fluticasone (FLONASE) 50 mcg/actuation nasal spray Sodium bicarb-sodium chloride (NEIL MED RELIEF RINSE KIT) nasal rinse axative I polyethylene glycol (GLYCOLAX) packet	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability. 1 tablet, oral, 2 times daily 2 spray, Each Nare, daily nasal, 2 times daily 17 g, oral, PRN, constipation Mixed with 8 ounces of water or juice
 /itamins Pharmacy will send SourceCF or AQUADEKs softgels de multivitamin-FA-zinc ascorbate (SOURCE CF) 200-15 mcg-mg oral capsule Sinus System Management I fluticasone (FLONASE) 50 mcg/actuation nasal spray sodium bicarb-sodium chloride (NEIL MED RELIEF RINSE KIT) nasal rinse 	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability. 1 tablet, oral, 2 times daily 2 spray, Each Nare, daily nasal, 2 times daily 17 g, oral, PRN, constipation Mixed with 8 ounces of water or juice
/itamins Pharmacy will send SourceCF or AQUADEKs softgels de] multivitamin-FA-zinc ascorbate (SOURCE CF) 200-15 mcg-mg oral capsule Sinus System Management] fluticasone (FLONASE) 50 mcg/actuation nasal spray] sodium bicarb-sodium chloride (NEIL MED RELIEF RINSE KIT) nasal rinse .axative] polyethylene glycol (GLYCOLAX) packet tching: For Patients Between 70 and 76 years old (Singl) cetirizine (ZyrTEC) tablet	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability. 1 tablet, oral, 2 times daily 2 spray, Each Nare, daily nasal, 2 times daily 17 g, oral, PRN, constipation Mixed with 8 ounces of water or juice
/itamins Pharmacy will send SourceCF or AQUADEKs softgels de] multivitamin-FA-zinc ascorbate (SOURCE CF) 200-15 mcg-mg oral capsule Sinus System Management] fluticasone (FLONASE) 50 mcg/actuation nasal spray] sodium bicarb-sodium chloride (NEIL MED RELIEF RINSE KIT) nasal rinse .axative] polyethylene glycol (GLYCOLAX) packet tching: For Patients Between 70 and 76 years old (Singlet)) cetirizine (ZyrTEC) tablet tching: For Patients GREATER than 77 years old	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability. 1 tablet, oral, 2 times daily 2 spray, Each Nare, daily nasal, 2 times daily 17 g, oral, PRN, constipation Mixed with 8 ounces of water or juice le Response) 10 mg, oral, daily PRN, itching
Vitamins Pharmacy will send SourceCF or AQUADEKs softgels de] multivitamin-FA-zinc ascorbate (SOURCE CF) 200-15 mcg-mg oral capsule Sinus System Management] fluticasone (FLONASE) 50 mcg/actuation nasal spray] sodium bicarb-sodium chloride (NEIL MED RELIEF RINSE KIT) nasal rinse axative] polyethylene glycol (GLYCOLAX) packet tching: For Patients Between 70 and 76 years old (Singlet)) cetirizine (ZyrTEC) tablet tching: For Patients GREATER than 77 years old] cetirizine (ZyrTEC) tablet	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability. 1 tablet, oral, 2 times daily 2 spray, Each Nare, daily nasal, 2 times daily 17 g, oral, PRN, constipation Mixed with 8 ounces of water or juice le Response) 10 mg, oral, daily PRN, itching 5 mg, oral, daily PRN, itching
Titamins Pharmacy will send SourceCF or AQUADEKs softgels de 1 multivitamin-FA-zinc ascorbate (SOURCE CF) 200-15 mcg-mg oral capsule Sinus System Management 1 fluticasone (FLONASE) 50 mcg/actuation nasal spray 1 sodium bicarb-sodium chloride (NEIL MED RELIEF RINSE KIT) nasal rinse axative 1 polyethylene glycol (GLYCOLAX) packet cching: For Patients Between 70 and 76 years old (Single)) cetirizine (ZyrTEC) tablet cching: For Patients GREATER than 77 years old] cetirizine (ZyrTEC) tablet	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability. 1 tablet, oral, 2 times daily 2 spray, Each Nare, daily nasal, 2 times daily 17 g, oral, PRN, constipation Mixed with 8 ounces of water or juice le Response) 10 mg, oral, daily PRN, itching 5 mg, oral, daily PRN, itching sponse)
/itamins Pharmacy will send SourceCF or AQUADEKs softgels de] multivitamin-FA-zinc ascorbate (SOURCE CF) 200-15 mcg-mg oral capsule Sinus System Management] fluticasone (FLONASE) 50 mcg/actuation nasal spray] fluticasone (FLONASE) 50 mcg/actuation nasal spray] sodium bicarb-sodium chloride (NEIL MED RELIEF RINSE KIT) nasal rinse .axative] polyethylene glycol (GLYCOLAX) packet tching: For Patients Between 70 and 76 years old (Single) cetirizine (ZyrTEC) tablet tching: For Patients GREATER than 77 years old] cetirizine (ZyrTEC) tablet tching: For Patients LESS than 70 years old (Single Res) diphenhydrAMINE (BENADRYL) tablet	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability. 1 tablet, oral, 2 times daily 2 spray, Each Nare, daily nasal, 2 times daily 17 g, oral, PRN, constipation Mixed with 8 ounces of water or juice le Response) 10 mg, oral, daily PRN, itching 5 mg, oral, daily PRN, itching 5 mg, oral, daily PRN, itching 25 mg, oral, every 6 hours PRN, itching
/itamins Pharmacy will send SourceCF or AQUADEKs softgels de] multivitamin-FA-zinc ascorbate (SOURCE CF) 200-15 mcg-mg oral capsule Sinus System Management] fluticasone (FLONASE) 50 mcg/actuation nasal spray] sodium bicarb-sodium chloride (NEIL MED RELIEF RINSE KIT) nasal rinse .axative] polyethylene glycol (GLYCOLAX) packet tching: For Patients Between 70 and 76 years old (Singl) cetirizine (ZyrTEC) tablet tching: For Patients GREATER than 77 years old] cetirizine (ZyrTEC) tablet tching: For Patients LESS than 70 years old (Single Res) diphenhydrAMINE (BENADRYL) tablet) fexofenadine (ALLEGRA) tablet	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability. 1 tablet, oral, 2 times daily 2 spray, Each Nare, daily nasal, 2 times daily 17 g, oral, PRN, constipation Mixed with 8 ounces of water or juice le Response) 10 mg, oral, daily PRN, itching 5 mg, oral, daily PRN, itching 5 mg, oral, every 6 hours PRN, itching 60 mg, oral, 2 times daily PRN, itching
/itamins Pharmacy will send SourceCF or AQUADEKs softgels de] multivitamin-FA-zinc ascorbate (SOURCE CF) 200-15 mcg-mg oral capsule Sinus System Management] fluticasone (FLONASE) 50 mcg/actuation nasal spray] fluticasone (FLONASE) 50 mcg/actuation nasal spray] sodium bicarb-sodium chloride (NEIL MED RELIEF RINSE KIT) nasal rinse .axative] polyethylene glycol (GLYCOLAX) packet tching: For Patients Between 70 and 76 years old (Singl) cetirizine (ZyrTEC) tablet tching: For Patients GREATER than 77 years old] cetirizine (ZyrTEC) tablet tching: For Patients LESS than 70 years old (Single Res) diphenhydrAMINE (BENADRYL) tablet	Indication(s) for Proton Pump Inhibitor (PPI) Therapy: pending on availability. 1 tablet, oral, 2 times daily 2 spray, Each Nare, daily nasal, 2 times daily 17 g, oral, PRN, constipation Mixed with 8 ounces of water or juice le Response) 10 mg, oral, daily PRN, itching 5 mg, oral, daily PRN, itching 5 mg, oral, daily PRN, itching 25 mg, oral, every 6 hours PRN, itching

Printed on 4/18/2019 at 2:06 PM from SUP

() cetirizine (ZyrTEC) tablet	10 mg, oral, daily PRN, itching
Itching: IV diphenhydramine (BENADRYL)	
[] diphenhydrAMINE (BENADRYL) IVPB	25 mg, intravenous, for 30 Minutes, every 6 hours PRN, itching
Insomnia: For Patients LESS than 70 years old (Single Res	ponse)
() zolpidem (AMBIEN) tablet	5 mg, oral, nightly PRN, sleep
() temazepam (RESTORIL) capsule	15 mg, oral, nightly PRN, sleep
() ramelteon (ROZEREM) tablet	8 mg, oral, nightly PRN, sleep
Insomnia: For Patients GREATER than or EQUAL to 70 yea	rs old (Single Response)
() ramelteon (ROZEREM) tablet	8 mg, oral, nightly PRN, sleep
Antiemetics	
[X] ondansetron (ZOFRAN) IV or Oral	"Or" Linked Panel
[X] ondansetron ODT (ZOFRAN-ODT) disintegrating tablet	4 mg, oral, every 8 hours PRN, nausea, vomiting, Post-op Give if patient is able to tolerate oral medication.
[X] ondansetron (ZOFRAN) 4 mg/2 mL injection	4 mg, intravenous, every 8 hours PRN, nausea, vomiting, Post-op
	Give if patient is UNable to tolerate oral medication OR if a faster onset of action is required.
[X] promethazine (PHENERGAN) IV or Oral or Rectal	"Or" Linked Panel
[X] promethazine (PHENERGAN) 12.5 mg IV	12.5 mg, intravenous, every 6 hours PRN, nausea, vomiting, Post-op
	Give if ondansetron (ZOFRAN) is ineffective and patient is UNable to tolerate oral or rectal medication OR if a faster onset of action is required.
[X] promethazine (PHENERGAN) tablet	12.5 mg, oral, every 6 hours PRN, nausea, vomiting, Post-op Give if ondansetron (ZOFRAN) is ineffective and patient is able to tolerate oral medication.
[X] promethazine (PHENERGAN) suppository	12.5 mg, rectal, every 6 hours PRN, nausea, vomiting, Post-op Give if ondansetron (ZOFRAN) is ineffective and patient is UNable to tolerate oral medication.
Antiemetics	
[X] ondansetron (ZOFRAN) IV or Oral	"Or" Linked Panel
[X] ondansetron ODT (ZOFRAN-ODT) disintegrating tablet	4 mg, oral, every 8 hours PRN, nausea, vomiting, Post-op Give if patient is able to tolerate oral medication.
[X] ondansetron (ZOFRAN) 4 mg/2 mL injection	4 mg, intravenous, every 8 hours PRN, nausea, vomiting, Post-op
	Give if patient is UNable to tolerate oral medication OR if a faster onset of action is required.
[X] promethazine (PHENERGAN) IV or Oral or Rectal	"Or" Linked Panel
[X] promethazine (PHENERGAN) 12.5 mg in sodium chloride 0.9 % 0.9 % 20 mL for Alaris pump syringe	12.5 mg, intravenous, every 6 hours PRN, nausea, vomiting, Post-op
option	Give if ondansetron (ZOFRAN) is ineffective and patient is UNable to tolerate oral or rectal medication OR if a faster onset of action is required.
[X] promethazine (PHENERGAN) tablet	12.5 mg, oral, every 6 hours PRN, nausea, vomiting, Post-op Give if ondansetron (ZOFRAN) is ineffective and patient is able to tolerate oral medication.
[X] promethazine (PHENERGAN) suppository	12.5 mg, rectal, every 6 hours PRN, nausea, vomiting, Post-op Give if ondansetron (ZOFRAN) is ineffective and patient is UNable to tolerate oral medication.
Antiemetics	
[X] and an action (ZOEPANI) IV or Oral	"Or" Linked Banal

[X] ondansetron (ZOFRAN) IV or Oral

[X] ondansetron ODT (ZOFRAN-ODT) disintegrating tablet	4 mg, oral, every 8 hours PRN, nausea, vomiting Give if patient is able to tolerate oral medication.
[X] ondansetron (ZOFRAN) 4 mg/2 mL injection	4 mg, intravenous, every 8 hours PRN, nausea, vomiting Give if patient is UNable to tolerate oral medication OR if a faster onset of action is required.
[X] promethazine (PHENERGAN) IVPB or Oral or Rectal	"Or" Linked Panel
[X] promethazine (PHENERGAN) 25 mg in sodium chloride 0.9 % 50 mL IVPB	12.5 mg, intravenous, for 30 Minutes, every 6 hours PRN, nausea, vomiting Give if ondansetron (ZOFRAN) is ineffective and patient is UNable to tolerate oral or rectal medication OR if a faster onset of action is required.
[X] promethazine (PHENERGAN) tablet	12.5 mg, oral, every 6 hours PRN, nausea, vomiting Give if ondansetron (ZOFRAN) is ineffective and patient is able to tolerate oral medication.
[X] promethazine (PHENERGAN) suppository	12.5 mg, rectal, every 6 hours PRN, nausea, vomiting Give if ondansetron (ZOFRAN) is ineffective and patient is UNable to tolerate oral medication.

Antibiotics

Choose TWO antipseudomonal antibiotics, selecting ONLY ONE from each group below:

Antibiotics: Group 1 (Single Response)

() cefepime (MAXIPIME) IV	2 g, intravenous, every 8 hours Flush the line if infused with Tobramycin, or Ciprofloxacin Reason for Therapy:
() cefTAZidime (FORTAZ) IV - Written as DO NOT SUBSTITUTE	2 g, intravenous, every 8 hours Ordered as Ceftazidime DO NOT SUBSTITUTE. Ceftazidime can be administered thru same Y- site with Ciprofloxacin and aminoglycosides. Reason for Therapy:
() aztreonam (AZACTAM) IV	2 g, intravenous, every 6 hours Reason for Therapy:
() meropenem (MERREM) IV	500 mg, intravenous, every 6 hours Reason for Therapy:
() piperacillin-tazobactam (ZOSYN) IV	4.5 g, intravenous, every 6 hours Dose adjustments if Creatinine Clearance is less than 50miliLiters per minute Reason for Therapy:
Antibiotics: Group 2 (Single Response)	
() tobramycin (TOBREX) IV	10 mg/kg, intravenous, for 60 Minutes, every 24 hours Reason for Therapy:
() colistimethate (COLYMYCIN) IV	5 mg/kg, intravenous, every 8 hours, For 3 Doses RESTRICTED to Infectious Diseases (ID) specialists. Are you an ID specialist or ordering on behalf of one? Reason for Therapy:
Antibiotics: Group 3 (Single Response)	
() levofloxacin (LEVAQUIN) tablet	750 mg, oral, daily at 0600 Reason for Therapy:
() levofloxacin (LEVAQUIN) IV	750 mg, intravenous, every 24 hours Reason for Therapy:
() ciprofloxacin (CIPRO) tablet	750 mg, oral, 2 times daily at 0600, 1600 Reason for Therapy:
() ciprofloxacin (CIPRO) IV	400 mg, intravenous, for 60 Minutes, every 8 hours Reason for Therapy:
Other Antibiotics (Single Response)	
() vancomycin (VANCOCIN) IV	15 mg/kg, intravenous, every 12 hours Type of Therapy:

 azithromycin (ZITHROMAX) tablet
 500 mg, oral, user specified, S at 5:00 PM Azithromycin may be taken with or without food. However, increased tolerability has been observed when the tablets are taken with food.

If pt currently taking as an outpatient, continue therapy. Reason for Therapy:

VTE

DVT Risk and Prophylaxis Tool (Single Response)

Low Risk Definition Moderate Risk Definition

Pharmacologic prophylaxis must be addressed. Mechanical prophylaxis is optional unless pharmacologic is contraindicated. High Risk Definition

Both pharmacologic AND mechanical prophylaxis must be addressed.

Age less than 60 years and NO other VTE risk factors One or more of the following medical conditions: One or more of the following medical conditions:

Patient already adequately anticoagulated CHF, MI, lung disease, pneumonia, active inflammation, dehydration, varicose veins, cancer, sepsis, obesity, previous stroke, rheumatologic disease, sickle cell disease, leg swelling, ulcers, venous stasis and nephrotic syndrome Thrombophilia (Factor V Leiden, prothrombin variant mutations, anticardiolipin antibody syndrome; antithrombin, protein C or protein S deficiency; hyperhomocysteinemia; myeloproliferative disorders) Age 60 and above Severe fracture of hip, pelvis or leg

Central line Acute spinal cord injury with paresis

History of DVT or family history of VTE Multiple major traumas

Anticipated length of stay GREATER than 48 hours Abdominal or pelvic surgery for CANCER

Less than fully and independently ambulatory Acute ischemic stroke

Estrogen therapy History of PE

Moderate or major surgery (not for cancer)

Major surgery within 3 months of admission

() Low Risk of DVT

[] Low Risk (Single Response)

() Low risk of VTE

Routine, Once Low risk: Due to low risk, no VTE prophylaxis is needed. Will encourgae early ambulation

() Moderate Risk of DVT - Surgical

Address pharmacologic prophylaxis by selecting one of the following. Mechanical prophylaxis is optional unless pharmacologic prophylaxis is contraindicated.

[] Moderate Risk	
[] Moderate risk of VTE	Routine, Once
[] Moderate Risk Pharmacological Prophylaxis - Surgical Patient (Single Response)	
() Patient is currently receiving therapeutic anticoagulation	Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following:
() Contraindications exist for pharmacologic prophylaxis	Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s):
() enoxaparin (LOVENOX) injection (Single Response)	
() enoxaparin (LOVENOX) syringe	40 mg, subcutaneous, daily at 0600 (time critical), Starting S+1
 enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min 	30 mg, subcutaneous, daily at 0600 (time critical), Starting S+1 For Patients with CrCL LESS than 30 mL/min
 enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCI GREATER than 30 mL/min 	30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min

 enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCI GREATER than 30 mL/min 	40 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patient weight of 140 kg or GREATER and CrCl GREATER than 30 mL/min
() fondaparinux (ARIXTRA) injection	2.5 mg, subcutaneous, daily, Starting S+1 If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCI LESS than 30 mL/min.
	This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours, S+1 at 6:00 AM
 heparin (porcine) injection (Recommended for patients with high risk of bleeding, e.g. weight < 50kg and age > 75yrs) 	5,000 Units, subcutaneous, every 12 hours, S+1 at 6:00 AM Recommended for patients with high risk of bleeding, e.g.
() warfarin (COUMADIN) tablet	weight LESS than 50kg and age GREATER than 75yrs. oral, daily at 1700 (time critical), Starting S+1 Indication:
() Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:
[] Mechanical Prophylaxis (Single Response)	
() Contraindications exist for mechanical prophylaxis	Routine, Once No mechanical VTE prophylaxis due to the following contraindication(s):
 Place/Maintain sequential compression device continuous 	Routine, Continuous
() Place sequential compression device and antiembolic stockings	"And" Linked Panel
[] Place/Maintain sequential compression device continuous	Routine, Continuous
[] Place antiembolic stockings	Routine, Once
Moderate Risk of DVT - Non-Surgical Address pharmacologic prophylaxis by selecting one of the follo pharmacologic prophylaxis is contraindicated.	owing. Mechanical prophylaxis is optional unless
[] Moderate Risk	Decting Ones
[] Moderate risk of VTE [] Moderate Risk Pharmacological Prophylaxis -	Routine, Once
Non-Surgical Patient (Single Response) () Patient is currently receiving therapeutic anticoagulation	Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following:
Non-Surgical Patient (Single Response)	No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication.
Non-Surgical Patient (Single Response) () Patient is currently receiving therapeutic anticoagulation	No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following
Non-Surgical Patient (Single Response) () Patient is currently receiving therapeutic anticoagulation () Contraindications exist for pharmacologic prophylaxis	No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s):
Non-Surgical Patient (Single Response) () Patient is currently receiving therapeutic anticoagulation () Contraindications exist for pharmacologic prophylaxis () enoxaparin (LOVENOX) injection (Single Response)	No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Startin S
Non-Surgical Patient (Single Response) () Patient is currently receiving therapeutic anticoagulation () Contraindications exist for pharmacologic prophylaxis () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe	No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Startin S 30 mg, subcutaneous, daily at 1700 (time critical), Startin S

() fondaparinux (ARIXTRA) injection	 2.5 mg, subcutaneous, daily If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT), do NOT ordet this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCI LESS than 30 mL/min This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours
() heparin (porcine) injection (Recommended for patients	5,000 Units, subcutaneous, every 3 hours
with high risk of bleeding, e.g. weight < 50kg and age > 75yrs)	Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical) Indication:
() Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:
] Mechanical Prophylaxis (Single Response)	
() Contraindications exist for mechanical prophylaxis	Routine, Once No mechanical VTE prophylaxis due to the following contraindication(s):
() Place/Maintain sequential compression device continuous	Routine, Continuous
() Place sequential compression device and antiembolic stockings	"And" Linked Panel
[] Place/Maintain sequential compression device continuous	Routine, Continuous
[] Place antiembolic stockings	Routine, Once
High Risk of DVT - Surgical	
Address both pharmacologic and mechanical prophylaxis by orc	Apring from Pharmacological and Machanical Prophylavie
] High Risk	
1 0	
 High Risk High risk of VTE High Risk Pharmacological Prophylaxis - Surgical Patient (Single Response) 	Routine, Once
Image: High risk of VTE Image: High Risk Pharmacological Prophylaxis - Surgical Patient	Routine, Once Routine, Once No pharmacologic VTE prophylaxis because: patient is
 [] High risk of VTE] High Risk Pharmacological Prophylaxis - Surgical Patient (Single Response) 	Routine, Once Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication.
 [] High risk of VTE] High Risk Pharmacological Prophylaxis - Surgical Patient (Single Response) () Patient is currently receiving therapeutic anticoagulation 	Routine, Once Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following
 [] High risk of VTE] High Risk Pharmacological Prophylaxis - Surgical Patient (Single Response) () Patient is currently receiving therapeutic anticoagulation () Contraindications exist for pharmacologic prophylaxis () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe 	Routine, Once Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 0600 (time critical), Startin S+1
 [] High risk of VTE] High Risk Pharmacological Prophylaxis - Surgical Patient (Single Response) () Patient is currently receiving therapeutic anticoagulation () Contraindications exist for pharmacologic prophylaxis () enoxaparin (LOVENOX) injection (Single Response) 	Routine, Once Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 0600 (time critical), Startin S+1
 [] High risk of VTE] High Risk Pharmacological Prophylaxis - Surgical Patient (Single Response) () Patient is currently receiving therapeutic anticoagulation () Contraindications exist for pharmacologic prophylaxis () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL 	Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 0600 (time critical), Startin S+1 30 mg, subcutaneous, daily at 0600 (time critical), Startin S+1

() fondaparinux (ARIXTRA) injection	 2.5 mg, subcutaneous, daily, Starting S+1 If the patient does not have a history or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS than 30 mL/min. This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours, S+1 at 6:00 AM
 heparin (porcine) injection (Recommended for patients with high risk of bleeding, e.g. weight < 50kg and age > 75yrs) 	5,000 Units, subcutaneous, every 12 hours, S+1 at 6:00 AM Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical), Starting S+1 Indication:
() Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:
] Mechanical Prophylaxis (Single Response)	
() Contraindications exist for mechanical prophylaxis	Routine, Once No mechanical VTE prophylaxis due to the following contraindication(s):
() Place/Maintain sequential compression device continuous	Routine, Continuous
() Place sequential compression device and antiembolic stockings	"And" Linked Panel
[] Place/Maintain sequential compression device continuous	Routine, Continuous
[] Place antiembolic stockings	Routine, Once
High Risk of DVT - Non-Surgical	
Address both pharmacologic and mechanical prophylaxis by orc	dering from Pharmacological and Mechanical Prophylaxis.
] High Risk	
] High risk of VTE	Routine, Once
 High Risk Pharmacological Prophylaxis - Non-Surgical Patient (Single Response) 	
() Patient is currently receiving therapeutic anticoagulation	Routine, Once
	No pharmacologic VTE prophylaxis because: patient is
	already on therapeutic anticoagulation for other indication. Therapy for the following:
() Contraindications exist for pharmacologic prophylaxis	already on therapeutic anticoagulation for other indication.
() enoxaparin (LOVENOX) injection (Single Response)	already on therapeutic anticoagulation for other indication. Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s):
	 already on therapeutic anticoagulation for other indication. Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Startin S
() enoxaparin (LOVENOX) injection (Single Response)	 already on therapeutic anticoagulation for other indication. Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Startin S
 () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL 	 already on therapeutic anticoagulation for other indication. Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Startin S 30 mg, subcutaneous, daily at 1700 (time critical), Startin S

()	fondaparinux (ARIXTRA) injection	 2.5 mg, subcutaneous, daily If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS than 30 mL/min. This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
$\overline{()}$	heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours
$\frac{O}{O}$	heparin (porcine) injection (Recommended for patients	5,000 Units, subcutaneous, every 12 hours
()	with high risk of bleeding, e.g. weight < 50kg and age > 75yrs)	Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
()	warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical) Indication:
()	Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:
[]	Mechanical Prophylaxis (Single Response)	
()	Contraindications exist for mechanical prophylaxis	Routine, Once No mechanical VTE prophylaxis due to the following contraindication(s):
()	Place/Maintain sequential compression device continuous	Routine, Continuous
()	Place sequential compression device and antiembolic stockings	"And" Linked Panel
[]	Place/Maintain sequential compression device continuous	Routine, Continuous
_[]	Place antiembolic stockings	Routine, Once
[]	High Risk High risk of VTE	Routine, Once
	High Risk Pharmacological Prophylaxis - Hip or Knee (Arthroplasty) Surgical Patient (Single Response)	
()	Patient is currently receiving therapeutic anticoagulation	Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following:
()	Contraindications exist for pharmacologic prophylaxis	Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s):
()	apixaban (ELIQUIS) tablet	2.5 mg, oral, every 12 hours, Starting S+1
()		Indications:
()	aspirin chewable tablet	
$\left(\right)$	aspirin (ECOTRIN) enteric coated tablet	Indications:
() () ()	aspirin (ECOTRIN) enteric coated tablet enoxaparin (LOVENOX) injection (Single Response)	Indications: 162 mg, oral, daily, Starting S+1 162 mg, oral, daily, Starting S+1
() () () ()	aspirin (ECOTRIN) enteric coated tablet enoxaparin (LOVENOX) injection (Single Response)) enoxaparin (LOVENOX) syringe - hip arthoplasty	Indications: 162 mg, oral, daily, Starting S+1 162 mg, oral, daily, Starting S+1 40 mg, subcutaneous, daily at 0600 (time critical), Startin S+1
	aspirin (ECOTRIN) enteric coated tablet enoxaparin (LOVENOX) injection (Single Response)) enoxaparin (LOVENOX) syringe - hip arthoplasty) enoxaparin (LOVENOX) syringe - knee arthroplasty	Indications: 162 mg, oral, daily, Starting S+1 162 mg, oral, daily, Starting S+1 40 mg, subcutaneous, daily at 0600 (time critical), Startin S+1 30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1
	aspirin (ECOTRIN) enteric coated tablet enoxaparin (LOVENOX) injection (Single Response)) enoxaparin (LOVENOX) syringe - hip arthoplasty	Indications: 162 mg, oral, daily, Starting S+1 162 mg, oral, daily, Starting S+1 40 mg, subcutaneous, daily at 0600 (time critical), Startin S+1 30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1
	 aspirin (ECOTRIN) enteric coated tablet enoxaparin (LOVENOX) injection (Single Response) enoxaparin (LOVENOX) syringe - hip arthoplasty enoxaparin (LOVENOX) syringe - knee arthroplasty enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min - knee/hip arthroplasty 	Indications: 162 mg, oral, daily, Starting S+1 162 mg, oral, daily, Starting S+1 40 mg, subcutaneous, daily at 0600 (time critical), Startin S+1 30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 30 mg, subcutaneous, daily at 0600 (time critical), Startin S+1

() fondaparinux (ARIXTRA) injection	2.5 mg, subcutaneous, daily, Starting S+1 If the patient does not have a history or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCI LESS
	than 30 mL/min This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours, S+1 at 6:00 AM
 heparin (porcine) injection (Recommended for patients with high risk of bleeding, e.g. weight < 50kg and age > 75yrs) 	5,000 Units, subcutaneous, every 12 hours, S+1 at 6:00 AM Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() rivaroxaban (XARELTO) tablet for hip or knee arthroplasty planned during this admission	10 mg, oral, daily at 0600 (time critical), Starting S+1 To be Given on Post Op Day 1. Indications:
() warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical), Starting S+1 Indication:
() Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:
] Mechanical Prophylaxis (Single Response)	
() Contraindications exist for mechanical prophylaxis	Routine, Once No mechanical VTE prophylaxis due to the following contraindication(s):
() Place/Maintain sequential compression device continuous	Routine, Continuous
() Place sequential compression device and antiembolic stockings	"And" Linked Panel
[] Place/Maintain sequential compression device continuous	Routine, Continuous
[] Place antiembolic stockings	Routine, Once
T Risk and Prophylaxis Tool (Single Response) Low Risk Definition Moderate Risk Definition Pharmacologic prophylaxis must be addressed. Mechanical prop contraindicated. High Risk Definition Both pharmacologic AND mechanical prophylaxis must be addre Age less than 60 years and NO other VTE risk factors One or me following medical conditions: Patient already adequately anticoagulated CHF, MI, lung disease veins, cancer, sepsis, obesity, previous stroke, rheumatologic dis stasis and nephrotic syndrome Thrombophilia (Factor V Leiden, syndrome; antithrombin, protein C or protein S deficiency; hyper Age 60 and above Severe fracture of hip, pelvis or leg Central line Acute spinal cord injury with paresis History of DVT or family history of VTE Multiple major traumas Anticipated length of stay GREATER than 48 hours Abdominal Less than fully and independently ambulatory Acute ischemic st Estrogen therapy History of PE Moderate or major surgery (not for cancer) Major surgery within 3 months of admission	essed. bre of the following medical conditions: One or more of the e, pneumonia, active inflammation, dehydration, varicose sease, sickle cell disease, leg swelling, ulcers, venous prothrombin variant mutations, anticardiolipin antibody homocysteinemia; myeloproliferative disorders) or pelvic surgery for CANCER
Low Risk of DVT	
[] Low Risk (Single Response) () Low risk of VTE	Routine, Once
	Low risk: Due to low risk, no VTE prophylaxis is needed. Will encourgae early ambulation

() Moderate Risk of DVT - Surgical

Address pharmacologic prophylaxis by selecting one of the following. Mechanical prophylaxis is optional unless pharmacologic prophylaxis is contraindicated.

[] Moderate risk of VTE		Routine, Once
 Moderate Risk Pharmacological Pro Patient (Single Response) 	phylaxis - Surgical	
() Patient is currently receiving thera	peutic anticoagulation	Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following:
() Contraindications exist for pharma	cologic prophylaxis	Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s):
() enoxaparin (LOVENOX) injection (Single Response)	
() enoxaparin (LOVENOX) syringe		40 mg, subcutaneous, daily at 0600 (time critical), Starting S+1
() enoxaparin (LOVENOX) syringe LESS than 30 mL/min	- For Patients with CrCL	30 mg, subcutaneous, daily at 0600 (time critical), Startin S+1 For Patients with CrCL LESS than 30 mL/min
() enoxaparin (LOVENOX) syringe between 100-139 kg and CrCl GF mL/min		30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min
() enoxaparin (LOVENOX) syringe 140 kg or GREATER and CrCl G mL/min		40 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min
() fondaparinux (ARIXTRA) injection		 2.5 mg, subcutaneous, daily, Starting S+1 If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS than 30 mL/min. This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection		5,000 Units, subcutaneous, every 8 hours, S+1 at 6:00 AM
 heparin (porcine) injection (Recom with high risk of bleeding, e.g. weig 75yrs) 		5,000 Units, subcutaneous, every 12 hours, S+1 at 6:00 AM Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() warfarin (COUMADIN) tablet		oral, daily at 1700 (time critical), Starting S+1 Indication:
() Pharmacy consult to manage warf	arin (COUMADIN)	STAT, Until discontinued, Starting S Indication:
Moderate Risk of DVT - Non-Surgical Address pharmacologic prophylaxis by pharmacologic prophylaxis is contrained		owing. Mechanical prophylaxis is optional unless
] Moderate Risk		
[] Moderate risk of VTE] Moderate Risk Pharmacological Pro		Routine, Once
Non-Surgical Patient (Single Respo () Patient is currently receiving therap		Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following:
() Contraindications exist for pharma	cologic prophylaxis	Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s):

() ei	noxaparin (LOVENOX) syringe	40 mg, subcutaneous, daily at 1700 (time critical), Starting S+1
	noxaparin (LOVENOX) syringe - For Patients with CrCL ESS than 30 mL/min	30 mg, subcutaneous, daily at 1700 (time critical), Starting S+1
		For Patients with CrCL LESS than 30 mL/min
	noxaparin (LOVENOX) syringe - For Patients weight etween 100-139 kg and CrCI GREATER than 30	30 mg, subcutaneous, every 12 hours at 0900, 2100 (time critical), Starting S+1
m	nL/min	For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min
	noxaparin (LOVENOX) syringe - For Patients weight 40 kg or GREATER and CrCI GREATER than 30	40 mg, subcutaneous, every 12 hours at 0900, 2100 (time critical), Starting S+1
m	nL/min	For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min
() fon	ndaparinux (ARIXTRA) injection	2.5 mg, subcutaneous, daily If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT), do NOT orde this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCI LESS than 30 mL/min
		This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() he	parin (porcine) injection	5,000 Units, subcutaneous, every 8 hours
wit	parin (porcine) injection (Recommended for patients h high risk of bleeding, e.g. weight < 50kg and age > yrs)	5,000 Units, subcutaneous, every 12 hours Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() wa	rfarin (COUMADIN) tablet	oral, daily at 1700 (time critical) Indication:
() Ph	armacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:
High R	Risk of DVT - Surgical	
		dering from Pharmacological and Mechanical Prophylaxis.
[] High	n Risk	
	gh risk of VTE	Routine, Once
	Bisk Pharmacological Prophylaxis - Surgical Patient	

High Risk Pharmacological Prophylaxis - Surgical Patient (Single Response)	
() Patient is currently receiving therapeutic anticoagulation	Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following:
() Contraindications exist for pharmacologic prophylaxis	Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s):
() enoxaparin (LOVENOX) injection (Single Response)	
() enoxaparin (LOVENOX) syringe	40 mg, subcutaneous, daily at 0600 (time critical), Starting S+1
() enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min	30 mg, subcutaneous, daily at 0600 (time critical), Starting S+1 For Patients with CrCL LESS than 30 mL/min
 enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCI GREATER than 30 mL/min 	30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min
 enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCI GREATER than 30 mL/min 	40 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min

()	fondaparinux (ARIXTRA) injection	2.5 mg, subcutaneous, daily, Starting S+1 If the patient does not have a history or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCI LESS than 30 mL/min.
		This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
()	heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours, S+1 at 6:00 AM
()	heparin (porcine) injection (Recommended for patients with high risk of bleeding, e.g. weight < 50kg and age > 75yrs)	5,000 Units, subcutaneous, every 12 hours, S+1 at 6:00 AM Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
()	warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical), Starting S+1 Indication:
()	Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:

() High Risk of DVT - Non-Surgical

Address both pharmacologic and mechanical prophylaxis by ordering from Pharmacological and Mechanical Prophylaxis.

[] High Risk		
[] High risk of VTE		Routine, Once
[] High Risk Pharmacological Prophyl Patient (Single Response)	axis - Non-Surgical	
() Patient is currently receiving thera	peutic anticoagulation	Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following:
() Contraindications exist for pharma	cologic prophylaxis	Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s):
() enoxaparin (LOVENOX) injection	(Single Response)	
() enoxaparin (LOVENOX) syringe		40 mg, subcutaneous, daily, Starting S+1
() enoxaparin (LOVENOX) syringe LESS than 30 mL/min	- For Patients with CrCL	30 mg, subcutaneous, daily, Starting S+1 For Patients with CrCL LESS than 30 mL/min
 enoxaparin (LOVENOX) syringe between 100-139 kg and CrCl GI mL/min 		30 mg, subcutaneous, every 12 hours at 0900, 2100 (time critical), Starting S+1 For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min
 enoxaparin (LOVENOX) syringe 140 kg or GREATER and CrCl G mL/min 		40 mg, subcutaneous, every 12 hours at 0900, 2100 (time critical) For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min
() fondaparinux (ARIXTRA) injection		 2.5 mg, subcutaneous, daily If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS than 30 mL/min. This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection		5,000 Units, subcutaneous, every 8 hours
 heparin (porcine) injection (Recommute high risk of bleeding, e.g. weig 75yrs) 		5,000 Units, subcutaneous, every 12 hours Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() warfarin (COUMADIN) tablet		oral, daily at 1700 (time critical) Indication:
() Pharmacy consult to manage warf	arin (COUMADIN)	STAT, Until discontinued, Starting S Indication:
() High Dick of DVT Surgical (Hig/Knoo	\	

() High Risk of DVT - Surgical (Hip/Knee)

Address both pharmacologic and mechanical prophylaxis by ordering from Pharmacological and Mechanical Prophylaxis.

[] High Risk	
[] High risk of VTE	Routine, Once
 [] High Risk Pharmacological Prophylaxis - Hip or Knee (Arthroplasty) Surgical Patient (Single Response) 	
() Patient is currently receiving therapeutic anticoagulation	Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following:
() Contraindications exist for pharmacologic prophylaxis	Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s):
() apixaban (ELIQUIS) tablet	2.5 mg, oral, every 12 hours, Starting S+1 Indications:
() aspirin chewable tablet	162 mg, oral, daily, Starting S+1
() aspirin (ECOTRIN) enteric coated tablet	162 mg, oral, daily, Starting S+1
() enoxaparin (LOVENOX) injection (Single Response)	
() enoxaparin (LOVENOX) syringe - hip arthoplasty	40 mg, subcutaneous, daily at 0600 (time critical), Starting S+1
() enoxaparin (LOVENOX) syringe - knee arthroplasty	30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1
 enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min - knee/hip arthroplasty 	30 mg, subcutaneous, daily at 0600 (time critical), Starting S+1 For Patients with CrCL LESS than 30 mL/min.
 enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 	30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min.
 enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCI GREATER than 30 mL/min 	40 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min
() fondaparinux (ARIXTRA) injection	2.5 mg, subcutaneous, daily, Starting S+1 If the patient does not have a history or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS than 30 mL/min This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours, S+1 at 6:00 AM
 heparin (porcine) injection (Recommended for patients with high risk of bleeding, e.g. weight < 50kg and age > 75yrs) 	5,000 Units, subcutaneous, every 12 hours, S+1 at 6:00 AM Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() rivaroxaban (XARELTO) tablet for hip or knee arthroplasty planned during this admission	10 mg, oral, daily at 0600 (time critical), Starting S+1 To be Given on Post Op Day 1. Indications:
() warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical), Starting S+1 Indication:
() Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:

DVT Risk and Prophylaxis Tool (Single Response)

Low Risk Definition Moderate Risk Definition Pharmacologic prophylaxis must be addressed. Mechanical prophylaxis is optional unless pharmacologic is contraindicated. High Risk Definition Both pharmacologic AND mechanical prophylaxis must be addressed. Age less than 60 years and NO other VTE risk factors One or more of the following medical conditions: One or more of the following medical conditions: Patient already adequately anticoagulated CHF, MI, lung disease, pneumonia, active inflammation, dehydration, varicose veins, cancer, sepsis, obesity, previous stroke, rheumatologic disease, sickle cell disease, leg swelling, ulcers, venous stasis and nephrotic syndrome Thrombophilia (Factor V Leiden, prothrombin variant mutations, anticardiolipin antibody syndrome; antithrombin, protein C or protein S deficiency; hyperhomocysteinemia; myeloproliferative disorders) Age 60 and above Severe fracture of hip, pelvis or leg Central line Acute spinal cord injury with paresis History of DVT or family history of VTE Multiple major traumas Anticipated length of stay GREATER than 48 hours Abdominal or pelvic surgery for CANCER Less than fully and independently ambulatory Acute ischemic stroke Estrogen therapy History of PE Moderate or major surgery (not for cancer) Major surgery within 3 months of admission () Low Risk of DVT [] Low Risk (Single Response) () Low risk of VTE Routine, Once Low risk: Due to low risk, no VTE prophylaxis is needed. Will encourgae early ambulation () Moderate Risk of DVT - Surgical Address pharmacologic prophylaxis by selecting one of the following. Mechanical prophylaxis is optional unless pharmacologic prophylaxis is contraindicated. [] Moderate Risk [] Moderate risk of VTE Routine, Once [] Moderate Risk Pharmacological Prophylaxis - Surgical Patient (Single Response) () Patient is currently receiving therapeutic anticoagulation Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: Routine, Once () Contraindications exist for pharmacologic prophylaxis No pharmacologic VTE prophylaxis due to the following contraindication(s): () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe 40 mg, subcutaneous, daily at 0600 (time critical), Starting S+1 () enoxaparin (LOVENOX) syringe - For Patients with CrCL 30 mg, subcutaneous, daily at 0600 (time critical), Starting LESS than 30 mL/min S+1 For Patients with CrCL LESS than 30 mL/min enoxaparin (LOVENOX) syringe - For Patients weight 30 mg, subcutaneous, 2 times daily at 0600, 1800 (time () between 100-139 kg and CrCl GREATER than 30 critical), Starting S+1 mL/min For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight 40 mg, subcutaneous, 2 times daily at 0600, 1800 (time 140 kg or GREATER and CrCl GREATER than 30 critical), Starting S+1 For Patient weight of 140 kg or GREATER and CrCl mL/min

GREATER than 30 mL/min

than 30 mL/min.

2.5 mg, subcutaneous, daily, Starting S+1

This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):

If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS

() fondaparinux (ARIXTRA) injection

() heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours, S+1 at 6:00 AM
() heparin (porcine) injection (Recommended for patients with high risk of bleeding, e.g. weight < 50kg and age >	5,000 Units, subcutaneous, every 12 hours, S+1 at 6:00 AM
75yrs)	Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical), Starting S+1
() Pharmacy consult to manage warfarin (COUMADIN)	Indication: STAT, Until discontinued, Starting S
1 Machanical Drankylovia (Cingle Decremon)	Indication:
Mechanical Prophylaxis (Single Response) Contraindications exist for machanical prophylaxia	Douting Onco
() Contraindications exist for mechanical prophylaxis	Routine, Once No mechanical VTE prophylaxis due to the following contraindication(s):
() Place/Maintain sequential compression device continuous	Routine, Continuous
() Place sequential compression device and antiembolic stockings	"And" Linked Panel
[] Place/Maintain sequential compression device continuous	Routine, Continuous
[] Place antiembolic stockings	Routine, Once
Moderate Risk of DVT - Non-Surgical	· · · · · · · · · · · · · ·
Address pharmacologic prophylaxis by selecting one of the follo pharmacologic prophylaxis is contraindicated.	owing. Mechanical prophylaxis is optional unless
] Moderate Risk	Position Ones
[] Moderate risk of VTE	Routine, Once
] Moderate Risk Pharmacological Prophylaxis - Non-Surgical Patient (Single Response)	
() Patient is currently receiving therapeutic anticoagulation	Routine, Once
	No pharmacologic VTE prophylaxis because: patient is
	already on therapeutic anticoagulation for other indication Therapy for the following:
() Contraindications exist for pharmacologic prophylaxis	already on therapeutic anticoagulation for other indication
() Contraindications exist for pharmacologic prophylaxis	already on therapeutic anticoagulation for other indication Therapy for the following:
 () Contraindications exist for pharmacologic prophylaxis () enoxaparin (LOVENOX) injection (Single Response) 	already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following
	 already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Starting
() enoxaparin (LOVENOX) injection (Single Response)	 already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Startin S 30 mg, subcutaneous, daily at 1700 (time critical), Startin S
 () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min 	 already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Startin S 30 mg, subcutaneous, daily at 1700 (time critical), Startin S For Patients with CrCL LESS than 30 mL/min
 () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL 	 already on therapeutic anticoagulation for other indication. Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Starting S 30 mg, subcutaneous, daily at 1700 (time critical), Starting S
 () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 	 already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Starti S 30 mg, subcutaneous, daily at 1700 (time critical), Starti S For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily, Starting S For Patients weight between 100-139 kg and CrCl
 () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 	 already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Starti S 30 mg, subcutaneous, daily at 1700 (time critical), Starti S For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily, Starting S For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min
 () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 	 already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Starti S 30 mg, subcutaneous, daily at 1700 (time critical), Starti S For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily, Starting S For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 40 mg, subcutaneous, 2 times daily, Starting S For Patients weight 140 kg or GREATER and CrCl
 () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCl GREATER than 30 	 already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Starti S 30 mg, subcutaneous, daily at 1700 (time critical), Starti S For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily, Starting S For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 40 mg, subcutaneous, 2 times daily, Starting S For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 2.5 mg, subcutaneous, daily If the patient does not have a history of or suspected case
 () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 	 already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Starti S 30 mg, subcutaneous, daily at 1700 (time critical), Starti S For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily, Starting S For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 40 mg, subcutaneous, 2 times daily, Starting S For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 2.5 mg, subcutaneous, daily If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT), do NOT or
 () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 	 already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Starti S 30 mg, subcutaneous, daily at 1700 (time critical), Starti S For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily, Starting S For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 40 mg, subcutaneous, 2 times daily, Starting S For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 2.5 mg, subcutaneous, daily If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT), do NOT orc this medication. Contraindicated in patients LESS than
 () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 	 already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Starti S 30 mg, subcutaneous, daily at 1700 (time critical), Starti S For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily, Starting S For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 40 mg, subcutaneous, 2 times daily, Starting S For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 2.5 mg, subcutaneous, daily If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT), do NOT ord this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS
 () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 	 already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Startin S 30 mg, subcutaneous, daily at 1700 (time critical), Startin S For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily, Starting S For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 40 mg, subcutaneous, 2 times daily, Starting S For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 2.5 mg, subcutaneous, daily If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT), do NOT ord this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS than 30 mL/min
 () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 	 already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Startin S 30 mg, subcutaneous, daily at 1700 (time critical), Startin S For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily, Starting S For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 40 mg, subcutaneous, 2 times daily, Starting S For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 2.5 mg, subcutaneous, daily If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT), do NOT ord this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS than 30 mL/min
 () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min () fondaparinux (ARIXTRA) injection 	 already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Starti S 30 mg, subcutaneous, daily at 1700 (time critical), Starti S For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily, Starting S For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 40 mg, subcutaneous, 2 times daily, Starting S For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 2.5 mg, subcutaneous, daily If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT), do NOT ord this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS than 30 mL/min
 () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min () fondaparinux (ARIXTRA) injection 	 already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Startin S 30 mg, subcutaneous, daily at 1700 (time critical), Startin S For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily, Starting S For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 40 mg, subcutaneous, 2 times daily, Starting S For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 2.5 mg, subcutaneous, daily If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT), do NOT ord this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS than 30 mL/min
 () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min () fondaparinux (ARIXTRA) injection 	 already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Startines 30 mg, subcutaneous, daily at 1700 (time critical), Startines For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily, Starting S For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 40 mg, subcutaneous, 2 times daily, Starting S For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 2.5 mg, subcutaneous, daily If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT), do NOT ord this medication. Contraindicated in patients LESS than 30 mL/min This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT): 5,000 Units, subcutaneous, every 8 hours 5,000 Units, subcutaneous, every 12 hours
 () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min () fondaparinux (ARIXTRA) injection () heparin (porcine) injection () heparin (porcine) injection (Recommended for patients 	 already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Startin S 30 mg, subcutaneous, daily at 1700 (time critical), Startin S For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily, Starting S For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 40 mg, subcutaneous, 2 times daily, Starting S For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 2.5 mg, subcutaneous, daily If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT), do NOT ord this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS than 30 mL/min This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT): 5,000 Units, subcutaneous, every 8 hours 5,000 Units, subcutaneous, every 12 hours
 () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min () fondaparinux (ARIXTRA) injection () heparin (porcine) injection () heparin (porcine) injection (Recommended for patients with high risk of bleeding, e.g. weight < 50kg and age > 	 already on therapeutic anticoagulation for other indication Therapy for the following: Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): 40 mg, subcutaneous, daily at 1700 (time critical), Startin S 30 mg, subcutaneous, daily at 1700 (time critical), Startin S For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily, Starting S For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 40 mg, subcutaneous, 2 times daily, Starting S For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 2.5 mg, subcutaneous, daily If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT), do NOT ord this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS than 30 mL/min This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT): 5,000 Units, subcutaneous, every 8 hours 5,000 Units, subcutaneous, every 12 hours Recommended for patients with high risk of bleeding, e.g.

() Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:
] Mechanical Prophylaxis (Single Response)	
() Contraindications exist for mechanical prophylaxis	Routine, Once No mechanical VTE prophylaxis due to the following contraindication(s):
() Place/Maintain sequential compression device continuous	Routine, Continuous
() Place sequential compression device and antiembolic stockings	"And" Linked Panel
[] Place/Maintain sequential compression device continuous	Routine, Continuous
[] Place antiembolic stockings	Routine, Once
High Risk of DVT - Surgical	
Address both pharmacologic and mechanical prophylaxis by or	dering from Pharmacological and Mechanical Prophylaxis.
] High Risk [] High risk of VTE	Routine, Once
] High Risk Pharmacological Prophylaxis - Surgical Patient	
(Single Response)	
() Patient is currently receiving therapeutic anticoagulation	Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following:
() Contraindications exist for pharmacologic prophylaxis	Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s):
() enoxaparin (LOVENOX) injection (Single Response)	
() enoxaparin (LOVENOX) syringe	40 mg, subcutaneous, daily at 0600 (time critical), Startir S+1
() enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min	30 mg, subcutaneous, daily at 0600 (time critical), Startir S+1 For Patients with CrCL LESS than 30 mL/min
 enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCI GREATER than 30 mL/min 	30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min
 enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCI GREATER than 30 mL/min 	40 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min
() fondaparinux (ARIXTRA) injection	 2.5 mg, subcutaneous, daily, Starting S+1 If the patient does not have a history or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS than 30 mL/min. This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours, S+1 at 6:00 AM
 heparin (porcine) injection (Recommended for patients with high risk of bleeding, e.g. weight < 50kg and age > 75yrs) 	5,000 Units, subcutaneous, every 12 hours, S+1 at 6:00 AM Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical), Starting S+1 Indication:
() Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:

() Contraindications exist for mechanical prophylaxis	Routine, Once No mechanical VTE prophylaxis due to the following contraindication(s):
() Place/Maintain sequential compression device continuous	Routine, Continuous
() Place sequential compression device and antiembolic stockings	"And" Linked Panel
[] Place/Maintain sequential compression device continuous	Routine, Continuous
[] Place antiembolic stockings	Routine, Once
High Risk of DVT - Non-Surgical	
Address both pharmacologic and mechanical prophylaxis by orc	dering from Pharmacological and Mechanical Prophylaxis.
] High Risk	
[] High risk of VTE	Routine, Once
] High Risk Pharmacological Prophylaxis - Non-Surgical Patient (Single Response)	
() Patient is currently receiving therapeutic anticoagulation	Routine, Once
	No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following:
() Contraindications exist for pharmacologic prophylaxis	Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s):
() enoxaparin (LOVENOX) injection (Single Response)	
() enoxaparin (LOVENOX) syringe	40 mg, subcutaneous, daily at 1700 (time critical), Starting
() enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min	30 mg, subcutaneous, daily at 1700 (time critical), Startin S For Patients with CrCL LESS than 30 mL/min
() enoxaparin (LOVENOX) syringe - For Patients weight	30 mg, subcutaneous, 2 times daily, Starting S
between 100-139 kg and CrCl GREATER than 30 mL/min	For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min
() enoxaparin (LOVENOX) syringe - For Patients weight	40 mg, subcutaneous, 2 times daily, Starting S
140 kg or GREATER and CrCI GREATER than 30 mL/min	For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min
() fondaparinux (ARIXTRA) injection	2.5 mg, subcutaneous, daily
	If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCI LESS than 30 mL/min. This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours
 () heparin (porcine) injection (Recommended for patients 	5,000 Units, subcutaneous, every 12 hours
with high risk of bleeding, e.g. weight < 50kg and age > 75yrs)	Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical) Indication:
() Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:
] Mechanical Prophylaxis (Single Response)	
() Contraindications exist for mechanical prophylaxis	Routine, Once No mechanical VTE prophylaxis due to the following contraindication(s):
() Place/Maintain sequential compression device continuous	Routine, Continuous
() Place sequential compression device and antiembolic stockings	"And" Linked Panel
[] Place/Maintain sequential compression device	Routine, Continuous

[] Place antiembolic stockings	Routine, Once
High Risk of DVT - Surgical (Hip/Knee)	de des faces Discusses de des la sed Marchael Des de des la
Address both pharmacologic and mechanical prophylaxis by ord	dering from Pharmacological and Mechanical Prophylaxis.
] High Risk	
[] High risk of VTE	Routine, Once
] High Risk Pharmacological Prophylaxis - Hip or Knee	
(Arthroplasty) Surgical Patient (Single Response)	Douting Orga
() Patient is currently receiving therapeutic anticoagulation	Routine, Once No pharmacologic VTE prophylaxis because: patient is
	already on therapeutic anticoagulation for other indication.
	Therapy for the following:
() Contraindications exist for pharmacologic prophylaxis	Routine, Once
	No pharmacologic VTE prophylaxis due to the following
	contraindication(s):
() apixaban (ELIQUIS) tablet	2.5 mg, oral, every 12 hours, Starting S+1
	Indications:
() aspirin chewable tablet	162 mg, oral, daily, Starting S+1
() aspirin (ECOTRIN) enteric coated tablet	162 mg, oral, daily, Starting S+1
() enoxaparin (LOVENOX) injection (Single Response)	
() enoxaparin (LOVENOX) syringe - hip arthoplasty	40 mg, subcutaneous, daily at 0600 (time critical), Starting S+1
() enoxaparin (LOVENOX) syringe - knee arthroplasty	30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1
() enoxaparin (LOVENOX) syringe - For Patients with CrCL	30 mg, subcutaneous, daily at 0600 (time critical), Starting
LESS than 30 mL/min - knee/hip arthroplasty	S+1
	For Patients with CrCL LESS than 30 mL/min.
() enoxaparin (LOVENOX) syringe - For Patients weight	30 mg, subcutaneous, 2 times daily at 0600, 1800 (time
between 100-139 kg and CrCl GREATER than 30	critical), Starting S+1
mL/min	For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min.
() enoxaparin (LOVENOX) syringe - For Patients weight	40 mg, subcutaneous, 2 times daily at 0600, 1800 (time
140 kg or GREATER and CrCl GREATER than 30	critical), Starting S+1
mL/min	For Patients weight 140 kg or GREATER and CrCl
	GREATER than 30 mL/min
() fondaparinux (ARIXTRA) injection	2.5 mg, subcutaneous, daily, Starting S+1
	If the patient does not have a history or suspected case of
	Heparin-Induced Thrombocytopenia (HIT) do NOT order
	this medication. Contraindicated in patients LESS than
	50kg, prior to surgery/invasive procedure, or CrCl LESS
	than 30 mL/min
	This patient has a history of or suspected case of
() heparin (porcine) injection	Heparin-Induced Thrombocytopenia (HIT): 5,000 Units, subcutaneous, every 8 hours, S+1 at 6:00
	AM
() heparin (porcine) injection (Recommended for patients	5,000 Units, subcutaneous, every 12 hours, S+1 at 6:00
with high risk of bleeding, e.g. weight $<$ 50kg and age $>$	AM Recommended for notionts with high risk of blooding or a
75yrs)	Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() rivaroxaban (XARELTO) tablet for hip or knee	10 mg, oral, daily at 0600 (time critical), Starting S+1
arthroplasty planned during this admission	To be Given on Post Op Day 1.
	Indications:
() warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical), Starting S+1 Indication:
() Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:
] Mechanical Prophylaxis (Single Response)	
 Mechanical Prophylaxis (Single Response) () Contraindications exist for mechanical prophylaxis 	Routine, Once
	Routine, Once No mechanical VTE prophylaxis due to the following

() Place sequential compression device and antiembolic stockings	"And" Linked Panel
[] Place/Maintain sequential compression device continuous	Routine, Continuous
[] Place antiembolic stockings	Routine, Once
abs	
abs	
Comprehensive metabolic panel	Once
] Magnesium	Once
K] CBC and differential	Once
K] Hemoglobin A1c	Once
] Urinalysis screen and microscopy, with reflex to culture	Once
	Specimen Source: Urine Specimen Site:
] hCG, serum, qualitative	Conditional Frequency, Starting S For 1 Occurrences For all female patients of child bearing age
] Tobramycin level, random	Conditional Frequency, Starting S For 1 Occurrences
	If on tobramycin. Draw serum level 6-14 hours after 1st
	dose. Please chart the time the drug is administered and the time the level is drawn. The levels are 'timed' blood draws.
] Vancomycin, trough	Conditional Frequency, Starting S For 1 Occurrences If on vancomycin. Draw trough level before the 3rd dose.
abs Repeat	
] BUN	Conditional Frequency For 3 Occurrences If on IV tobramycin or colistin. Every Monday and Thursday x 3 occurrences.
] Creatinine	Conditional Frequency For 3 Occurrences If on IV tobramycin or colistin. Every Monday and Thursday x 3 occurrences.
/licrobiology	
] Cystic fibrosis culture (group test)	Once, Sputum Mark specimen label with 'CF Patient'. DO NOT HOLD antibiotics until obtained.
] AFB culture	Once, Sputum
Fungus culture	Once, Sputum
Diagnostic Imaging	
-Ray	
] Chest 2 Vw	Routine, 1 time imaging For 1
т	
] CT Chest Wo Contrast	Routine, 1 time imaging For 1 High Resolution
] CT Sinus Wo Contrast	Routine, 1 time imaging For 1 Fusion
Respiratory	
Respiratory	
1 Choot physiothoropy	Pouting Even 4 hours

[] Chest physiotherapy

Routine, Every 4 hours Delivery method: Indications:

[] Oxygen therapy	Routine, As needed Device 1: Titrate to keep O2 Sat Above: 92%
	Indications for O2 therapy:
Consults	
Consults Ancillary / Notifications	
[] Notify attending of patient's location	Routine, Until discontinued, Starting S
[] Notify Pulmonary Fellow for CF	Routine, Until discontinued, Starting S
	713-798-2400 Fellow to see Patient for Cystic Fibrosis.
[] Consult to Respiratory Therapy	Reason for Consult? For Cystic Fibrosis
[] Consult to Social Work	Reason for Consult: Other Specify
	Specify: For Cystic Fibrosis
[] Consult to Nutrition Services	Reason For Consult? Other (Specify)
	Specify: For Cystic Fibrosis
[] Consult to Spiritual Care	Reason for consult? Other Specify
	Specify: For Cystic Fibrosis
[] Consult to Pharmacy	Routine, Until discontinued, Starting S
	Specify reason: Notify clinical pharmacist for Cystic Fibrosis
Pharmacy Consult	
[X] Pharmacy consult to manage pharmacokinetic services	Routine, Until discontinued, Starting S

Additional Orders